

1) Enalapril tablet 5mg
#30

↙ : 1 tablet once a day

2) Enalapril tablet 20mg
#30

↙ : 1 tablet once a day

3) Amlodipine tablet 10mg
#30

↙ : 1 tablet once a day

4) Amlodipine tablet 5mg
#30

↙ : 1 tablet once a day

5) Amlodipine tablet 40mg
#30

↙ : 1 tablet once a day

6) Amlodipine tablet 80mg
#30

↙ : 1 tablet once a day

7) Cholecalciferol (Vit. D3) drops 1000iu
#1

↘ : 1 drop once a day

8) Bisoprolol tablet 2.5mg
#1

↙ : 1 tablet once a day

9) Bisoprolol tablet 5mg
#1

↙ : 1 tablet once a day

10) Ulcerit capsule 200mg

#30

↙ : 1 capsule twice a day

11) Ulcerit capsule 400mg

#30

↙ : 1 capsule 2x a day

12) Pantoprazole tablet 40mg

#30

↙ : 1 tablet once a day before breakfast

13) Risedronate tablet 30mg

#1

↙ : 1 tablet once a week

14) Furosemide tablet 20mg

#30

↙ : 1 tablet in the morning

15) Furosemide tablet 40mg

#30

↙ : 1 tablet in the morning

16) Furosemide IV 10mg/mL 2 mL ampule

#1

↙ : for infusion

17) Furosemide IV 10mg/mL 25 mL ampule

#1

↙ : for infusion

18) Aripiprazole tablet 20mg

#30

↙ : 1 tablet once a day

19) Thiamine tablet 10mg

#30

↙ : 1 tablet daily after initial dose of 5mg daily

20) Famotidine tablet 20mg

#30

↙ : 1 tablet every 6 hours

21) Codium tablet 30mg
#21

1 tablet every 4-6 hours

22) Sumatriptan tablet 20mg
#21

1 tablet once a day in the morning

23) Sumatriptan tablet 40mg
#21

1 tablet once a day in the morning

24) Thuthuniazole tablet 30mg
#21

1 tablet once a day

25) Thuthuniazole tablet 40mg
#21

1 tablet once a day

26) Donepezil tablet 5mg
#21

1 tablet once a day before bedtime

27) Donepezil tablet 10mg
#21

1 tablet once a day before bedtime

28) Pridmore tablet 5mg
#21

1 tablet once daily

29) Pridmore tablet 10mg
#21

1 tablet once daily

30) Pridmore tablet 20mg
#21

1 tablet once daily

31) Pridmore suspension 10mg/5ml, 60 ml
#1

1 teaspoon once daily

32) Sumatriptan tablet 100mg
#30

1 tablet 4x a day for 4-8 weeks

33) Amitriptyline tablet 75mg
#30

1 tablet once a day

34) Amitriptyline tablet 100mg
#30

1 tablet once a day

35) Spinnolactone tablet 25mg
#30

1 tablet daily

36) Spinnolactone tablet 50mg
#30

1 tablet daily

37) Spinnolactone tablet 100mg
#30

1 tablet daily

38) Metaxalone tablet 800mg
#30

1 tablet daily

39) Metaxalone tablet 1000mg
#30

1 tablet daily

40) Oxycodone tablet 5mg
#30

1 tablet once a day

41) Oxycodone tablet 10mg
#30

1 tablet once a day

42) Tiotropium DPI 18mg
#1

inhalize once daily

43) Chloridogal tablet 75mg
#70

1 tablet once a day

44) Levatylproxi tablet 50mg
#70

1 tablet once a day on an empty stomach

45) Levatylproxi tablet 100mg
#70

1 tablet once a day on an empty stomach

46) Levatylproxi tablet 150mg
#70

1 tablet once a day on an empty stomach

47) benzepam tablet 1mg
#70

1 tablet 2-3x a day

48) benzepam tablet 2mg
#70

1 tablet 2-3x a day

49) tramadol tablet 50mg
#70

1 tablet every 4-6 hours

50) Lalamini carbonate tablets 50mg
#70

1 tablet every 2-4 hours

51) Paracetamol tablet 300mg
#70

1 tablet every 6 hours

52) Paracetamol tablet 500mg
#70

1 tablet every 6 hours

42) fammiloni capsule 70mg
21

1 capsule once a day
to be taken 30 mins. after meals

54) fammiloni ~~capsule~~ tablet 40mg
21

1 tablet once daily 30 mins. after meals

55) fammiloni immediate tablet 30mg
21

1 tablet once a day in the
morning